
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 

1515 Clay Street, Suite 1400, Oakland, California 94612 
waterboards.ca.gov/sanfranciscobay

ORDER R2-2021-0017 
NPDES PERMIT CA0037427

The following Discharger is subject to the waste discharge requirements (WDRs) set 
forth in this Order:

Discharger Sanitary District No. 5 of Marin County
Name of Facility Paradise Cove Treatment Plant  

and its wastewater collection system
Facility Address 3700 Paradise Drive 

Tiburon, CA 94920 
Marin County

Table 1. Discharge Locations

Discharge 
Point Effluent Description

Discharge Point 
Latitude  

(North-South)

Discharge Point 
Longitude  

(East-West)
Receiving Water
[...]
4.3. WATER QUALITY-BASED EFFLUENT LIMITATIONS ............................................................................... F-13
4.3.1. Scope and Authority ..................................................................................................................... F-13
4.3.2. Beneficial Uses and Water Quality Criteria and Objectives .................................................... F-13
4.3.3. Reasonable Potential Analysis.................................................................................................... F-17
4.3.4. Water Quality-Based Effluent Limitations .................................................................................. F-22

4.4. DISCHARGE REQUIREMENT CONSIDERATIONS.................................................................................... F-26

5. RATIONALE FOR RECEIVING WATER LIMITATIONS ...................................................... F-27

6. RATIONALE FOR PROVISIONS ............................................................................................. F-27
6.1. STANDARD PROVISIONS ....................................................................................................................... F-27
6.2. MONITORING AND REPORTING PROVISIONS........................................................................................ F-27
6.3. SPECIAL PROVISIONS ........................................................................................................................... F-28

6.3.1. Reopener Provisions .................................................................................................................... F-28
6.3.2. Effluent Characterization Study and Report .............................................................................. F-28
6.3.3. Pollutant Minimization Program .................................................................................................. F-28
6.3.4. Special Provisions for Publicly-Owned Treatment Works ....................................................... F-28
6.3.5. Other Special Provisions .............................................................................................................. F-29

7. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ........................ F-30

8. PUBLIC PARTICIPATION ......................................................................................................... F-32



Sanitary District No. 5 of Marin County Order R2-2021-0017
Paradise Cove Treatment Plant NPDES Permit CA0037427

ATTACHMENT F — FACT SHEET  F-2

TABLES

TABLE F-1. FACILITY INFORMATION ............................................................................................. F-3

TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ...................... F-5

TABLE F-3. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES.................................... F-7

TABLE F-4. BENEFICIAL USES ........................................................................................................ F-8

TABLE F-5. SECONDARY TREATMENT STANDARDS ............................................................. F-12

TABLE F-6. SITE-SPECIFIC TRANSLATORS .............................................................................. F-17

TABLE F-7. REASONABLE POTENTIAL ANALYSIS ................................................................. F-18

TABLE F-8. WQBEL CALCULATIONS .......................................................................................... F-24

TABLE F-9. MONITORING REQUIREMENTS SUMMARY ......................................................... F-32



Sanitary District No. 5 of Marin County Order R2-2021-0017
Paradise Cove Treatment Plant NPDES Permit CA0037427

ATTACHMENT F — FACT SHEET  F-3

ATTACHMENT F – FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information
WDID 2 215021002
CIWQS Place ID 239498
Discharger Sanitary District No. 5 of Marin County
Facility Name Paradise Cove Treatment Plant and its wastewater collection system

Facility Address
3700 Paradise Drive
Tiburon, CA 94920
Marin County

Facility Contact, Title, 
Phone, and Email Tony Rubio, District Manager, (415) 435-1501, trubio@sani5.org 

Authorized Person to 
Sign and Submit Reports Same as Facility Contact

Mailing Address
P.O. Box 227
Tiburon, CA 94920
Marin County

Billing Address Same as Mailing Address
Facility Type Publicly-Owned Treatment Works (POTW)
Major or Minor Facility Minor
Water Quality Threat 3
Complexity B
Pretreatment Program No 
Mercury and PCBs 
Requirements NPDES Permit CA0038849

Nutrients Requirements NPDES Permit CA0038873
Facility Permitted Flow 0.04 million gallons per day (MGD)

Facility Design Flow 0.04 MGD (average dry weather design flow)
0.10 MGD (wet weather design flow) 

Watershed San Francisco Bay
Receiving Water Central San Francisco Bay
Receiving Water Type Marine

1.1. The Sanitary District No. 5 of Marin County (Discharger) owns and operates the 
Paradise Cove Wastewater Treatment Plant and its associated wastewater 
collection system (collectively, the Facility). The plant provides secondary 
treatment of wastewater collected from its service area and discharges to Central 
San Francisco Bay.



Sanitary District No. 5 of Marin County Order R2-2021-0017
Paradise Cove Treatment Plant NPDES Permit CA0037427

ATTACHMENT F — FACT SHEET  F-4

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, and policies are held to be 
equivalent to references to the Discharger herein.

1.2. The Discharger is regulated pursuant to NPDES Permit CA0037427. The 
Discharger was previously subject to Order R2-2016-0042 (previous order). The 
Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on 
February 23, 2021.

1.3. The Discharger is authorized to discharge subject to the WDRs in this Order at the 
discharge locations described in Table 1 of this Order. Regulations in 40 C.F.R. 
section 122.46 limit the duration of NPDES permits to a fixed term not to exceed 
five years. Accordingly, this Order limits the effective period for the discharge 
authorization. Pursuant to 40 C.F.R. section 122.6(d) and California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit 
are automatically continued pending reissuance of the permit if the Discharger 
complies with all requirements for continuation of expired permits. 

1.4. The Discharger is also regulated under NPDES Permits CA0038849 and 
CA0038873, which establish requirements on mercury and polychlorinated 
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay. 
This Order does not affect those permits.

1.5. When applicable, State law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement.

2. FACILITY DESCRIPTION

2.1. Wastewater Collection and Treatment

2.1.1. Service Area and Collection System. The plant provides secondary treatment 
and disinfection of domestic wastewater from an all-residential unincorporated 
area within the Town of Tiburon located from 3200 through 4200 Paradise 
Drive. It serves a population of about 430 people through 109 service 
connections. The wastewater collection system consists of approximately 
3.1 miles of pipeline (1.4 miles of gravity pipelines and 1.7 miles of force mains 
ranging from 3 and 6-inches in diameter) and two pump stations. Attachment B 
shows a map of the area around the Facility. 

2.1.2. Wastewater Treatment. The plant can provide secondary treatment and 
disinfection for an average daily dry weather flow of 0.04 MGD and a peak wet 



Sanitary District No. 5 of Marin County Order R2-2021-0017
Paradise Cove Treatment Plant NPDES Permit CA0037427

ATTACHMENT F — FACT SHEET  F-5

weather flow of 0.10 MGD, the latter of which is based on the plant’s outfall 
capacity. The wastewater treatment process uses two identical treatment trains, 
each with an average daily dry weather flow capacity of 0.02 MGD. Each train 
consists of grinding, influent screening, flow equalization (primary clarification), 
extended aeration, secondary clarification, chlorination (using sodium 
hypochlorite), and dechlorination (using sodium bisulfite). Typically, one 
treatment train remains offline because influent flows are less than a treatment 
train’s flow capacity. In 2020, the average daily dry weather influent flow was 
0.016 MGD and the maximum daily influent flow peaked at 0.092 MGD. The 
Discharger can divert flows exceeding the plant’s peak design flow rate into the 
offline treatment train for storage. Attachment C provides a flow schematic. 

2.1.3. Sludge and Biosolids Management. Sludge is stored onsite in a storage tank 
prior to being pumped and transported to the Sanitary District No. 5 Tiburon 
Wastewater Treatment Plant for treatment and disposal

2.1.4. Stormwater Management. All stormwater flows in contact with equipment or 
wastewater at the plant are collected and directed to the plant headworks 
treatment. Therefore, no additional stormwater requirements are necessary.

2.1.5. Recycled Water. Recycled water reporting is regulated by State Water Board 
Order WQ 2019-0037-EXEC. Although the Discharger does not produce 
recycled water, it may consider doing so in the future.

2.2. Discharge Point and Receiving Waters. Discharge of treated effluent to Central 
San Francisco Bay is through a submerged, 4-inch, rubber duckbill diffuser valve 
located approximately 400 feet offshore (Discharge Point No. 001) via a 6-inch 
diameter, high-density polyethylene buried pipeline. The outfall can discharge a 
peak flow of 0.10 MGD. Central San Francisco Bay is in the Central Bay Basin 
watershed between the Richmond-San Rafael Bridge and the San Francisco-
Oakland Bay Bridge. In July 2020, the Discharger inspected its outfall and 
concluded that it was in good working order. The outfall meets Basin Plan section 
4.6.1 requirements for a deepwater discharge.

2.3. Previous Requirements and Monitoring Data. The table below presents the 
previous order’s effluent limitations and representative monitoring data from the 
previous order term:

Table F-2. Previous Effluent Limitations and Monitoring Data

Parameter Unit
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit Long-Term 
Average [1]

Highest 
Daily  

Value [1]

Biochemical 
Oxygen 
Demand  
(5 day @ 20°C) 
(CBOD)

mg/L 30 45 - - 8.9 24



Sanitary District No. 5 of Marin County Order R2-2021-0017
Paradise Cove Treatment Plant NPDES Permit CA0037427

ATTACHMENT F — FACT SHEET  F-6

Parameter Unit
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit Long-Term 
Average [1]

Highest 
Daily  

Value [1]

Total 
Suspended 
Solids (TSS)

mg/L 30 45 - - 7.0 29

Oil and Grease mg/L 10 - 20 - 5.0 5.0
pH s.u. - - - 6.0 – 9.0 [2] 6.7 6.0 – 7.5 [3]

Chlorine, Total 
Residual mg/L - - - 0.0 [4] <0.02 [5] <0.02 [5]

Ammonia, Total mg/L 56 - 150 - 0.75 7.6
Copper, Total 
Recoverable µg/L 42 - 76 - 12 24

Cyanide, Total µg/L 18 - 42 - 2.9 11
Zinc, Total 
Recoverable µg/L 450 - 910 - 118 250

Total Coliform MPN/ 
100 mL - - -

240 
(5-sample 
median)

73 22 [6]

Total Coliform MPN/ 
100 mL - - -

10,000
(any single 

sample)
73 1,600

Acute Toxicity % 
Survival - - -

Not less 
than 90% 
(3-sample 
median) 

100 100 [7]

Acute Toxicity % 
Survival - - -

Not less 
than 70%

(any single 
sample)

100 100 [7]

Footnotes:
[1] Based on monitoring data from December 2016 through February 2021.  
[2] The limit was expressed as an instantaneous minimum and instantaneous maximum.
[3] The range is of the lowest and highest pH values.
[4] The limit was expressed as an instantaneous maximum.
[5] The value is the method detection limit. Total residual chlorine was not detected.
[6] This value is the highest 5-sample median. 
[7] This value is the lowest percent survival.

2.4. Compliance Summary

2.4.1. Treatment Plant. The Discharger did not violate its effluent limitations during 
the previous permit term.

2.4.2. Collection System. The table below summarizes the Discharger’s Category 1 
sanitary sewer overflow (SSO) rates per 100 miles of collection system for the 
last five years, along with the primary causes of these discharges. Category 1 
SSOs are those that reach waters of the United States and thus may violate 
Prohibition 3.5 of this Order.



Sanitary District No. 5 of Marin County Order R2-2021-0017
Paradise Cove Treatment Plant NPDES Permit CA0037427

ATTACHMENT F — FACT SHEET  F-7

Table F-3. Collection System and Category 1 SSO Rates
(Values based on CIWQS data analysis completed in April 2021) [1]

Length 
(miles) [2]

Average Pipe Age 
(years) [3] 2016 2017 2018 2019 2020

Discharger 3.1 40 0 0 0 0 0

San Francisco Bay Region 17,700 46 1.2 1.7 0.71 1.4 0.67

State of California 10,300 44 0.48 0.69 0.40 0.58 0.33
Footnotes:
[1] The State Water Board’s Enrollee’s Guide to the SSO Database defines “Total number of SSOs per 100 miles of Sewer” as 

“…the number of SSOs, for which the reporting enrollee is responsible, for every 100 miles of pipe or sewer lines in an 
enrollee’s sanitary sewer system. Due to the large variation in facility specific characteristics, this metric should only be viewed 
as a rough comparison of the operation and maintenance performance of enrollees and their sanitary sewer systems.”

[2] Lengths shown are based on 2020 data.
[3] The average pipe age for the State of California is estimated based on the percentages of piping constructed during each 

decade as reported by enrollees under State Water Board Order 2006-0003-DWQ, Statewide General Waste Discharge 
Requirements for Sanitary Sewer Systems, as amended by State Water Board Order WQ 2013-0058-EXEC.

The above SSO rates are normalized relative to a distance of 100 miles. During 
the previous order term, the Discharger had no Category 1 SSOs. 

In 2014, the Discharger adopted a private sewer lateral ordinance, Ordinance 
2014-02, which requires private sewer lateral inspections and upgrades upon 
changes in property ownership, remodels greater than $50,000, and public 
contract work on residential streets. Through 2020, the Discharger replaced or 
repaired around 1,000 linear feet of private sewer laterals. The Discharger 
regularly completes asset management tasks as part of its Sewer System 
Management Plan, which it last updated in 2018. These asset management 
tasks include inspecting high priority collection system segments every six 
months and pump stations three times every week. 

2.5. Sea Level Rise. Approximately 1,000 linear feet of the Facility’s collection system 
are susceptible to flooding at 25 centimeters of sea level rise. This portion of the 
collection system is protected by three sealed manholes to prevent infiltration from 
potential flooding. The remaining collection system, the plant, and the two pumps 
that serve the plant are located at elevations above the California Ocean 
Protection Council’s medium-to-high risk sea level rise projection of 6.9 feet by 
2100 in the San Francisco Bay region. Additionally, the treatment plant, its 
controls, and its emergency generator are further elevated on a 1-foot pad as part 